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COMMODITY ER, .V STEEL PIPE se H i&AH S,te_el S?rp CUSTOMER _ o PLESA
A-F T 4 (-r')k" Of I‘" O F o8 R : ,
SPECIFICATION : _API'5LB PSL/ASTH A53B(2007) HEAD OFFICE ;' BONGNAE-DONG 1GA; JUNG-GU. 'SEOUL, 'KOREA SHIPPER DUFERCO SA
' * POHANGPLANT “;* 14-1,” TANGHEUNG-DONG, NAM-GU, ‘POHANG ‘
| mar o, | B 2.8 A% % quavtiry , DI
NO | (BATCH.NO..) ORDER SIZE, LG %7 0] ZFFOY/T) REMARK
' . *1 v , PCS TOTAL LENGTH WEIGHT
S (P,ﬁBZZ(;‘Jf&D BBE 10" X.0.500 " - X 6:120°'K 17 104.040 M. 8.485 | CONEIRM TO NACE NORM MRO175(LAST:EDITION)
- ’ , , . s , *ERW: .CHEMICAL COMPOSITION, HEAT TREATMENT. AND. HARDNESS ONLY
2 (5}15]331193726060) BBE 12" X-0.406." X 6.120 M 20 122.400 M| 9.748 | *DSAW:CHEMICAL COMPOSITION. AND HARDNESS ONLY
3| (s5onios0)| BBE | 10" X0.365"  X6.120M 255 |  1,560.600 M|  94.416
4 (5115_935;(35()510) BBE 10" X 0.365 " X 6.120 M 150 918.000 M 55.539 }
— : , ; : IMPACT
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R ey R B B e N ] SN NS |P-
*2 G. N. | causs | 3 G #4 | %5 | 6 #7 #8 |¥g| PS1 P81 1410 [Jould % *11
b 30 MAX | 26| 120 |30|30|40[10q40(15(80 22
SPEClz: oo ; e : Nl of | 60200 | 35500
1[.osp2ar79 | 1990 [ G|G |66 G- Hefao|-1]r77-[26]:8 3 g e
(PHIZ()91141) B opufagla | r7ilazlse [ Ll |mR|R| 1} | T|-69900 | 53950 | 36 w9 |6
e i | i : Piiia8)i27| 78|18 |7 |TR| L |TR|TR|:27)" | W | 176720
2| ©SB19763 + 1|  1990: |GG |G |6 G. He|as |z | 79|69 |- 1ok pat e ;
(SHI3132060) © = S Po (17} 3| 7911710 |TR|-1|TR|TR|-1| | T| 68890 | 53080 | 35 | 8|6
vl , - Eakel ; P o17| 2| 78 | 18] 9 |TR| 1 |TR|TR|2 ¥ | 81940
305059129 1| 19900 [ GG |G |G G CHefas| a8 jaz| s ol : : ;
(SHI3261060) e - P|17|R| 78 | 14| 3 |TR|TR|TR|TR| 2| | T| 72080 | -54380 | 33 10¢ [+ G
: - Po|18|TR| 78 [13] 2 |TR| 1 |TR|TR[ 1| |W| 82670 B
4| 5059135 | 1990 |G |G| G |G G- fote 18 LRI04 ) | ] ek " :
(SHI3262010) : » P-[17[TR|-79-|15| 3 |R[ 1|1 |TR[-1| |T| 71060 | 51920 | 37 9 |-G
L P |19|TR| 78+|13| 3 |TR|TR|.1 |TR|.2 W | 81650
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. ~WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE " fOND
Surveyor : SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE. anager of Q.M Dept.

AND/OR MONETARY PROBLEMS. FURTHERMORE,
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)

+ THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES




